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Therapeutic Class Overview 
Anticonvulsants 

 
Therapeutic Class 
Overview/Summary: The anticonvulsants class encompasses over 20 different chemical entities 
including barbiturates, benzodiazepines, hydantoins, succinimides, and miscellaneous anticonvulsants. 
These agents are Food and Drug Administration (FDA)-approved for the prevention and/or treatment of 
various seizure disorders either as monotherapy or adjunctive therapy. The goals of epilepsy 
management are to control seizures, avoid treatment side effects and maintain or restore patients’ quality 
of life. Anticonvulsants work by various mechanisms of action to achieve these treatment goals, often by 
stabilizing neuronal membranes in the brain to reduce seizure activity and to elevate the seizure 
threshold. Some anticonvulsants are also FDA-approved for the prevention of migraines and the 
management of bipolar disorder, fibromyalgia, neuropathic pain, along with other non-seizure 
conditions.1,2 The specific FDA-approved indications for each of these agents are outlined in Table 1.3-49  
Seizure disorders can be organized into three major categories: generalized seizures, focal seizures, and 
unknown. Generalized seizures are subdivided into tonic-clonic (in any combination), absence, 
myoclonic, clonic, tonic, and atonic seizures types. Absence seizures are further divided into typical, 
atypical, and absence with special features (myoclonic absence, eyelid myoclonia) while myoclonic 
seizures are further divided into myoclonic, myoclonic atonic, and mycolonic. Epileptic spasms fall into the 
unknown seizure category. However, based on FDA-approved labeling, seizures are more commonly 
referred to as partial (or focal) seizures and generalized tonic-clinical seizures.50 
 
Pharmacologic management of epilepsy should be individualized, and focused on controlling seizures, 
avoiding treatment-related adverse events and maintaining or restoring quality of life. Prior to 1990, six 
major antiepileptic drugs were available for the treatment of various forms of epilepsy, including 
carbamazepine, ethosuximide, phenobarbital, phenytoin, primidone (metabolized to phenobarbital) and 
valproic acid. Over the past two decades, many new chemical entities or formulations have become 
available in the United States. Some advantages of the newer antiepileptic drugs include more favorable 
adverse event profile, drug interaction profiles and ability to treat without the requirement of serum 
concentration monitoring.51-53 Anticonvulsants are primarily used for their FDA-approved indications; 
however, in instances of severe and refractory seizure disorders, anticonvulsants may be used off-label 
for seizure types that are non-FDA approved. Currently there are several generic anticonvulsants 
available, and at least one generic agent is available within each anticonvulsant subclass.1 Many 
anticonvulsants contained within this class review, such as pregabalin and lacosamide, are controlled 
substances. Anticonvulsants are available in a varity of formulations, which include: immediate release, 
delayed-release, and extended-release capsules or tablets; sprinkle capsules; chewable tablets; orally 
disintegrating tablets; solutions or suspensions; and injections.3-49 
 
Table 1. Current Medications Available in Therapeutic Class1-49 

Generic  
(Trade Name) 

Food and Drug Administration Approved 
Indications 

Dosage 
Form/Strength 

Generic 
Availability 

Barbiturates  
Phenobarbital Anticonvulsant (tablet), emergency control of 

certain acute convulsive episodes (injection), 
long term anticonvulsant for the treatment of 
generalized tonic-clonic and cortical focal 
seizures (injection), treatment of generalized 
and partial seizures (elixir), hypnotic, for 
short term treatment of insomnia (injection), 
preanesthetic (injection), sedative 

Elixir: 
20 mg/5 mL 
 
Injection: 
65 mg/mL 
130 mg/mL 
 
Tablet: 
15 mg 
16.2 mg 
30 mg 
32.4 mg 

√ 
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Generic  
(Trade Name) 

Food and Drug Administration Approved 
Indications 

Dosage 
Form/Strength 

Generic 
Availability 

60 mg 
64.8 mg 
97.2 mg 
100 mg 

Primidone 
(Mysoline®*) 

Control of grand mal, psychomotor, and focal 
epileptic seizures, used alone or 
concomitantly with other anticonvulsants 

Tablet: 
50 mg 
250 mg 

√ 

Benzodiazepines 
Clobazam (Onfi®) Adjunctive treatment of seizures associated 

with Lennox-Gastaut Syndrome in patients 
two years of age or older 

Tablet: 
5 mg 
10 mg 
20 mg 

- 

Clonazepam 
(Klonopin®*) 

Treatment of Lennox-Gastaut Syndrome 
(petit mal variant), akinetic, and myoclonic 
seizures, alone or as adjunct therapy, 
treatment of panic disorder, with or without 
agoraphobia 

Orally 
disintegrating 
tablet: 
0.125 mg 
0.25 mg 
0.5 mg 
1 mg 
2 mg 
 
Tablet: 
0.5 mg 
1 mg 
2 mg 

√ 

Diazepam (Diastat®*) Management of selected, refractory, patients 
with epilepsy, on stable regimens of 
antiepileptic drugs, who require intermittent 
use of diazepam to control bouts of 
increased seizure activity 

Rectal gel: 
2.5 mg 
10 mg 
20 mg 

√ 

Hydantoins 
Ethotoin (Peganone®) Control of generalized tonic-clonic and 

complex partial seizures 
Tablet: 
250 mg 

- 

Phenytoin 
(Phenytek®*, 
Dilantin®*) 

Control of status epilepticus of the grand mal 
type (injection), control of generalized tonic-
clonic and complex partial seizures 
(chewable tablet, extended-release capsule, 
suspension), prevention and treatment of 
seizures occurring during or following 
neurosurgery 

Chewable 
tablet: 
50 mg 
 
Extended-
release 
capsule: 
30 mg 
100 mg 
200 mg 
300 mg 
 
Injection: 
50 mg/mL 
 
Suspension: 
125 mg/5 mL 

√ 

Succinimides 
Ethosuximide Control of absence epilepsy Capsule: √ 
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Generic  
(Trade Name) 

Food and Drug Administration Approved 
Indications 

Dosage 
Form/Strength 

Generic 
Availability 

(Zarontin®*) 250 mg 
 
Syrup: 
250 mg/5 mL 

Methsuximide 
(Celontin®) 

Control of absence seizures that are 
refractory to other drugs 

Capsule: 
300 mg 

- 

Anticonvulsants, Miscellaneous 
Brivaracetam 
(Briviact®) 

Adjunctive therapy in the treatment of partial 
seizures 

Tablet: 
10 mg 
25 mg 
50 mg 
75 mg 
100 mg 
 
Oral solution: 
10 mg/mL 
 
Injection: 
50 mg/5 mL 

- 

Carbamazepine 
(Carbatrol®*, Epitol®*, 
Equetro®, Tegretol®*, 
Tegretol XR®*)  

Generalized tonic-clonic seizures, mixed 
seizure patterns, partial seizures with 
complex symptomatology, acute treatment of 
manic or mixed episodes associated with 
bipolar disorder (Equetro®), trigeminal 
neuralgia 

Chewable 
tablet: 
100 mg 
 
Extended-
release 
capsule: 
100 mg 
200 mg 
300 mg 
 
Extended-
release tablet: 
100 mg 
200 mg 
400 mg 
 
Suspension: 
100 mg/5 mL 
 
Tablet: 
200 mg 

√ 

Divalproex 
(Depakote®*, 

Depakote ER®*) 

Adjunctive therapy in patients with multiple 
seizure types, that include absence seizures 
(extended-release, delayed-release), 
monotherapy and adjunctive therapy of 
complex partial seizures and simple and 
complex absence seizures, acute treatment 
of the manic episodes associated with 
bipolar disorder (delayed-release), acute 
treatment of manic or mixed episodes 
associated with bipolar disorder (extended-
release), prophylaxis of migraine headaches 
(extended-release, delayed-release)  

Capsule 
(sprinkle): 
125 mg 
 
Delayed-
release tablet: 
125 mg 
250 mg 
500 mg 
 
Extended-
release tablet: 

√ 
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Generic  
(Trade Name) 

Food and Drug Administration Approved 
Indications 

Dosage 
Form/Strength 

Generic 
Availability 

250 mg 
500 mg 

Eslicarbazepine 
(Aptiom®) 

Adjunctive treatment of partial-onset seizures Tablet: 
200 mg 
400 mg 
600 mg 
800 mg 

- 

Ezogabine (Potiga®) Adjunctive therapy in the treatment of partial 
onset seizures 

Tablet: 
50 mg 
200 mg 
300 mg 
400 mg 

- 

Felbamate 
(Felbatol®*) 

Patients who respond inadequately to 
alternative treatments and whose epilepsy is 
so severe that a substantial risk of aplastic 
anemia and/or liver failure is deemed 
acceptable in light of the benefits conferred 
by its use 

Suspension: 
600 mg/5 mL 
 
Tablet: 
400 mg 
600 mg 

√ 

Gabapentin 
(Neurontin®*) 

Adjunctive therapy in the treatment of partial 
seizures, postherpetic neuralgia 

Capsule: 
100 mg 
300 mg 
400 mg 
 
Solution: 
250 mg/5 mL 
 
Tablet: 
600 mg 
800 mg 

√ 

Lacosamide 
(Vimpat®) 

Adjunctive therapy in the treatment of partial 
seizures 

Injection: 
200 mg/20 mL 
 
Solution: 
10 mg/mL 
 
Tablet: 
50 mg 
100 mg 
150 mg 
200 mg 

- 

Lamotrigine 
(Lamictal®*, Lamictal 
CD®*, Lamictal ODT® 

Lamictal XR®*) 

Adjunctive therapy in the treatment of partial 
seizures, adjunctive therapy in the treatment 
of primary generalized tonic-clonic seizures, 
adjunctive therapy for seizures associated 
with Lennox–Gastaut syndrome (chewable 
and orally disintegrating tablets), 
monotherapy in patients with partial seizures 
who are receiving treatment with 
carbamazepine, phenobarbital, phenytoin, 
primidone, or valproate as the single 
antiepileptic drugs, maintenance treatment of 
bipolar disorder to delay the time to 
occurrence of mood episodes in patients 

Chewable 
tablet: 
2 mg 
5 mg 
25 mg 
 
Extended-
release tablet: 
25 mg 
50 mg 
100 mg 
200 mg 
250 mg 

√ 
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Generic  
(Trade Name) 

Food and Drug Administration Approved 
Indications 

Dosage 
Form/Strength 

Generic 
Availability 

treated for acute mood episodes with 
standard therapy (chewable and orally 
disintegrating tablets) 

300 mg 
 
Orally 
disintegrating 
tablet: 
25 mg 
50 mg 
100 mg 
200 mg 
 
Tablet: 
25 mg 

50 mg 
100 mg 
150 mg 
200 mg 
250 mg 
 

Levetiracetam 
(Elepsia XR®, 
Keppra®*, Keppra 
XR®*) 

Adjunctive therapy in the treatment of 
myoclonic seizures in patients with juvenile 
myoclonic epilepsy (injection, tablets), 
adjunctive therapy in the treatment of partial 
seizures, adjunctive therapy in the treatment 
of primary generalized tonic-clonic seizures 
(injection, tablets),  

Extended-
release tablet: 
500 mg 
750 mg 
 
Extended-
release tablet 
(Elepsia XR®): 
1,000 mg 
1,500 mg 
 
Injection: 
500 mg/5 mL 
 
Solution: 
100 mg/mL 
 
Tablet: 
250 mg 
500 mg 
750 mg 
1,000 mg 

√ 

Oxcarbazepine 
(Oxtellar XR®, 
Trileptal®*) 

Monotherapy and adjunctive therapy in the 
treatment of partial seizures 

Extended-
release tablet: 
150 mg 
300 mg 
600 mg 
 
Suspension: 
300 mg/5 mL 
 
Tablet: 
150 mg 
300 mg 
600 mg 

√ 
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Generic  
(Trade Name) 

Food and Drug Administration Approved 
Indications 

Dosage 
Form/Strength 

Generic 
Availability 

Perampanel 
(Fycompa®) 

Adjunctive therapy in the treatment of partial 
onset seizures† 

Tablet:  
2 mg 
4 mg 
6 mg 
8 mg 
10 mg 
12 mg 

- 

Pregabalin (Lyrica®) Adjunctive therapy in the treatment of partial 
seizures, fibromyalgia, neuropathic pain 
associated with diabetic peripheral 
neuropathy, neuropathic pain associated with 
spinal cord injury, postherpetic neuralgia 

Capsule: 
25 mg 
50 mg 
75 mg 
100 mg 
150 mg 
200 mg 
225 mg 
300 mg 
 
Solution: 
20 mg/mL 

- 

Rufinamide (Banzel®) Adjunctive therapy for seizures associated 
with Lennox–Gastaut syndrome 

Suspension: 
40 mg/mL 
 
Tablet: 
200 mg 
400 mg 

- 

Tiagabine (Gabitril®*) Adjunctive therapy in the treatment of partial 
seizures 

Tablet: 
2 mg 
4 mg 
12 mg 
16 mg 

√ 

Topiramate (Qudexy 
XR®, Topamax®*, 
Trokendi XR®) 

Adjunctive therapy in patients with partial 
onset or primary generalized tonic-clonic 
seizures, adjunctive therapy for seizures 
associated with Lennox–Gastaut syndrome, 
monotherapy (initial) in patients with partial 
onset or primary generalized tonic-clonic 
seizures, prophylaxis of migraine headaches 

Capsule 
(sprinkle): 
15 mg 
25 mg 
 
Tablet: 
25 mg 
50 mg  
100 mg 
200 mg 
 
Extended-
release 
capsule: 
25 mg 
50 mg 
100 mg 
150 mg 
200 mg 

√ 

Valproic acid 
(Depakene®* 

Stavzor®) 

Adjunctive therapy in patients with multiple 
seizure types, that include absence seizures, 
monotherapy and adjunctive therapy of 
complex partial seizures and simple and 

Capsule: 
250 mg 
 
Delayed-

√ 
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Generic  
(Trade Name) 

Food and Drug Administration Approved 
Indications 

Dosage 
Form/Strength 

Generic 
Availability 

complex absence seizures, acute treatment 
of the manic episodes associated with 
bipolar disorder (delayed-release), 
prophylaxis of migraine headaches (delayed-
release) 

release 
capsule: 
125 mg 
250 mg 
500 mg 
 
Solution: 
250 mg/5 mL 

Vigabatrin (Sabril®) Adjunctive therapy for adult patients with 
refractory complex partial seizures who have 
inadequately responded to several 
alternative treatments and for whom the 
potential benefits outweigh the risk of vision 
loss (tablet), monotherapy for pediatric 
patients (one month to two years of age) with 
infantile spasms for whom the potential 
benefits outweigh the potential risk of vision 
loss (solution) 

Solution 
(powder): 
500 mg 
 
Tablet: 
500 mg 

- 

Zonisamide 
(Zonegran®*) 

Adjunctive therapy in the treatment of partial 
seizures 

Capsule: 
25 mg 
50 mg 
100 mg 

√ 

*Generic available in at least one dosage form or strength. 
†With or without secondarily generalized seizures in patients with epilepsy aged 12 years and older. 
 
Evidence-based Medicine 
 The safety and efficacy of anticonvulsants, as monotherapy and as adjunct therapy, have been 

evaluated in numerous clinical trials for their respective FDA-approved indications. Selected trials 
have evaluated the use of anticonvulsants for the treatment of various seizures disorders as well as 
non-seizure disorders.54-198 

 The safety and efficacy of Elepsia XR® (levetiracetam extended-release tablets) was established 
based on the clinical trials used to approve Keppra ER® (levetiracetam extended-release tablets).20,49 

 Hancock et al conducted a meta-analysis of 14 randomized controlled trials which included infants 
and children with infantile spasms. Treatment with vigabatrin was associated with a complete 
cessation of spasms in 7/20 (35%) patients compared to 2/20 (10%) patients treated with placebo. A 
>70% reduction in the number of spasms was reported in 40% of patients treated with vigabatrin 
compared to 15% of patients treated with placebo.55  

 Another meta-analysis by Hancock et al included trials that evaluated the safety and efficacy of 
felbamate, lamotrigine, rufinamide and topiramate in the treatment of Lennox-Gastaut Syndrome 
(LGS). While all of these agents demonstrated some efficacy, the optimum treatment of LGS 
remained uncertain as no single drug was highly efficacious. Felbamate, lamotrigine, rufinamide and 
topiramate may be helpful as add-on therapy.145  

 The results of a study by Ng et al demonstrated that the mean percent reduction in weekly drop 
seizures was 41.2% with clobazam 0.25 mg/kg/day (P=0.0120), 49.4% with clobazam 0.5 mg/kg/day 
(P=0.0015) and 68.3% with clobazam 1.0 mg/kg/day (P<0.0001) compared to 12.1% for placebo.125 

 In a study by Porter et al, treatment with ezogabine 600, 900 and 1,200 mg reduced the total monthly 
seizure frequency from baseline by 23, 29 and 35% compared to 13% with placebo (P<0.001 for 
all).55 In a second study of patients with drug-resistant partial epilepsy, ezogabine 1,200 mg daily 
reduced the total monthly seizure frequency from baseline by 44.3% compared to 17.5% with placebo 
(P<0.001).70  

 Perampanel is approved as adjunctive therapy in patients with partial onset seizures. In one study 
perampanel 8 or 12 mg significantly reduced seizure frequency compared to placebo (P=0.0261 and 
P=0.0158 for 8 and 12 mg, respectively); however, there was no significant difference in the 
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proportion of patients who achieved a seizure reduction >50% from baseline compared to the placebo 
group.87 Similar results were reported in a second study (P<0.001 and P=0.011 for 8 and 12 mg, 
respectively); however, more patients treated with perampanel 8 or 12 mg had a reduced seizure 
frequency >50% from baseline compared to placebo (P=0.002 and P<0.001 for 8 and 12 mg, 
respectively).88 In a third study, treatment with perampanel 4 or 8 mg significantly reduced seizure 
frequency compared to placebo (P=0.003 and P<0.001 for 4 mg and 8 mg, respectively). Moreover, a 
greater proportion of patients treated with perampanel 4 or 8 mg achieved a reduction in seizure 
frequency >50% from baseline compared to placebo (P=0.013 and P<0.001 for 4 and 8 mg, 
respectively).89  

 Eslicarbazepine was evaluated in three double-blind, multi-center, randomized, placebo-controlled 
trials. Each of these trials compared adjunctive treatment with eslicarbazepine to placebo in patients 
who were currently receiving one to three anti-epileptic drugs. In the first and second published trials, 
the investigators compared eslicarbazepine at a dose of 400, 800 and 1,200 mg once daily to placebo 
for 12 weeks.64,65 In a pooled analysis of the three studies (third trial has not been published), the 
primary endpoint of seizure frequency per four weeks was 7.7 in the placebo group (N=406) 
compared to 7.3 with eslicarbazepine 400 mg (N=185; P=0.8136), 6.1 with 800 mg (N=375; 
P=0.0001) and 5.7 with 1,200 mg (N=352; P<0.0001). The proportion of patients who achieved a 
seizure reduction of at least 50% from baseline was 20.9% in the placebo group compared to 22.2% 
with eslicarbazepine 400 mg, 32.3% with 800 mg and 40.9% with 1,200 mg.64-66 A fourth double-blind, 
multi-center, randomized, placebo-controlled trial compared adjunctive treatment with eslicarbazepine 
to placebo in patients who were currently receiving one to two anti-epileptic drugs. Investigators 
compared eslicarbazepine at a dose of 800 and 1,200 mg once daily to placebo for 12 weeks. The 
primary endpoint of seizure frequency per four weeks was 7.3 in the placebo group (N=88) compared 
to 5.7 with eslicarbazepine 800 mg (N=85; P=0.048) and 5.5 with 1,200 mg (N=80; P=0.021). The 
proportion of patients who achieved a seizure reduction of at least 50% from baseline was 22.6% in 
the placebo group compared to 34.5% with eslicarbazepine 800 mg (P=0.106) and 37.7% with 1,200 
mg (P=0.020).67 
 

Key Points within the Medication Class 
 According to Current Clinical Guidelines: 

o The 2012 National Institute for Clinical Excellence guideline recommends carbamazepine 
and lamotrigine as first-line treatment of children, young people, and adults with newly 
diagnosed focal seizures (partial seizures). Levetiracetam, oxcarbazepine or sodium 
valproate should be offered if first-line therapies prove inadequate, and adjunctive therapy 
should be considered if a second well-tolerated antiepileptic also proves inadequate. Sodium 
valproate is recommended first-line for the treatment of children, young people, and adults 
with newly diagnosed generalized tonic-clonic focal seizures. Lamotrigine should be offered if 
sodium valproate proves inadequate, and carbamazepine and oxcarbazepine should be 
considered. Adjunctive therapy with clobazam, lamotrigine, levetiracetam, sodium valproate, 
or topiramate should be offered to all patients if first-line therapies are inadequate.199  

o Vigabatrin (oral solution) is Food and Drug Administration (FDA)-approved for the 
management of infantile spasm. According to the 2012 American Academy of Neurology 
medical management of infantile spasms guideline, there is insufficient evidence to support 
the use of agents other than adrenocorticotropic hormone and vigabatrin. Evidence suggests 
that adrenocorticotropic hormone may be preferred over vigabatrin for short-term 
management.200 

o Clobazam, clonazepam, lamotrigine, rufinamide and topiramate are FDA-approved for the 
management of Lennox Gastaut Syndrome. Sodium valproate is recognized as first-line, with 
lamotrigine recommended as adjunctive therapy if needed.199 

o Treatment guidelines recommend valproate and carbamazepine as potential beneficial 
options for the management of adults with a manic or mixed bipolar episode. Lamotrigine, 
topiramate, or gabapentin are unlikely beneficial in this clinical situation and oxcarbazepine 
may be considered for treatment. With regard to bipolar depression in adults, lamotrigine 
should be considered as a potential first-line option, and patients who do not respond to initial 
monotherapy should receive combination therapy with lithium.201-205 
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o Divalproex, topiramate and valproic acid are FDA-approved for the prophylaxis of migraine 
headaches, and all should be offered for migraine prevention according to the 2012 
guidelines from the American Academy of Neurology/American Headache Society. 
Furthermore, carbamazepine may be considered for migraine prevention as it is a possibly 
effective treatment, and lamotrigine is ineffective.206  

o According to the American Academy of Neurology, anticonvulsants, antidepressants, opioids 
and other pharmacologic agents (capsaicin, isosorbide dinitrate spray, and lidocaine patch) 
are potential treatment options for painful diabetic neuropathy. If clinically appropriate, 
pregabalin should be offered for treatment. Gabapentin and sodium valproate are other 
anticonvulsants that should be considered for treatment.207 

o According to the American Academy of Neurology, first-line therapies for the management of 
postherpetic neuralgia include tricyclic antidepressants, gabapentin, pregabalin, opioids, and 
topical lidocaine. At this time the use of these therapies for long-term management remains 
uncertain.208 

o The use of anticonvulsants in the management of fibromyalgia is not addressed in the 
European League Against Rheumatism guidelines.209 

 Other Key Facts: 
o The majority of anticonvulsants are available in a generic formulation, and there is at least 

one generic agent available within each pharmacologic class. 
o Clobazam was approved by the FDA in 2011; however, this agent has been available 

internationally for several years for the treatment of anxiety and epilepsy.  
o Ezogabine has a unique mechanism of action in that it may act as an anticonvulsant by 

reducing excitability through the stabilization of neuronal potassium channels in an “open” 
position.35 

o Perampanel is a first-in-class anticonvulsant that works as a highly selective, non-competitive 
AMPA-type glutamate receptor antagonist.210 

o The most recently FDA-approved anticonvulsant, eslicarbazepine, provides for another 
treatment option for patients with partial-onset seizures.  
 

References 
1. Facts and Comparisons® eAnswers [database on the Internet]. St. Louis: Wolters Kluwer Health, Inc.; 2016 [cited 2016 Apr]. 

Available from: http://online.factsandcomparisons.com. 
2. Central Nervous System Agents 28:00, Anticonvulsants 28:12. In: McEvoy GK, editor; American Hospital Formulary Service. 

AHFS drug information 2013 [monograph on the Internet]. Bethesda (MD): American Society of Health-System Pharmacists; 
2016 [cited 2016 Apr]. Available from: http://online.statref.com. 

3. Banzel® [package insert]. Woodcliff Lake (NJ): Eisai Co., Ltd.; 2015 Jun. 
4. Celontin® [package insert]. New York (NY): Parke-Davis; 2013 Aug.  
5. Clonazepam [package insert]. Corona (CA): Watson Laboratories, Inc.; 2008 Mar. 
6. Depakote® [package insert]. North Chicago (IL): AbbVie Inc.; 2013 May. 
7. Depakote ER® [package insert]. North Chicago (IL): AbbVie Inc.; 2013 May. 
8. Diastat® [package insert]. San Antonio (TX): DPT Laboratories, LTD.; 2005 Sep. 
9. Dilantin® [package insert]. New York (NY): Parke-Davis; 2011 Aug. 
10. Dilantin Infatabs® [package insert]. New York (NY): Parke-Davis; 2011 Jul. 
11. Epitol® [package insert]. Sellersville (PA): Teva Pharmaceuticals; 2011 May. 
12. Equetro® [package insert]. Parsippany (NJ): Validus Pharmaceuticals LLC; 2012 Nov. 
13. Ethosuximide capsule [package insert]. Sellersville (PA): Teva Pharmaceuticals USA; 2012 Jul. 
14. Ethosuximide syrup [package insert]. Atlanta (GA): Milkart, Inc.; 2003 Mar.  
15. Felbatol® [package insert]. Somerset (NJ): Meda Pharmaceuticals Inc.; 2011 Nov. 
16. Fycompa® [package insert]. Woodcliff Lake (NJ): Eisai Co., Ltd.; 2013 Jun. 
17. Gabitril® [package insert]. Frazer (NY): Cephalon Inc.; 2010 Sep. 
18. Keppra® injection [package insert]. Smyrna (GA): UCB Inc.; 2013 Jul. 
19. Keppra® solution and tablet [package insert]. Smyrna (GA): UCB, Inc.; 2013 Jul.  
20. Keppra XR® [package insert]. Smyrna (GA): UCB Inc.; 2012 Jun.  
21. Lamictal CD®, ODT®, and tablet [package insert]. Research Triangle Park (NC): GlaxoSmithKline; 2015 May. 
22. Lamictal XR® [package insert]. Research Triangle Park (NC): GlaxoSmithKline; 2012 Oct.  
23. Lyrica® [package insert]. New York (NY): Pfizer; 2013 Jun. 
24. Neurontin® [package insert]. New York (NY): Pfizer; 2012 Dec.  
25. Onfi® [package insert]. Deerfield (IL): Lundbeck Inc.; 2013 May.  
26. Oxtellar XR® [package insert]. Rockville (MD): Supernus Pharmaceuticals Inc.; 2012 Oct. 
27. Peganone® [package insert]. Lebanon (NJ): Recordati Rare Diseases Inc.; 2013 Feb.  
28. Phenobarbital elixir [package insert]. Huntsville (AL): Qualitest Pharmaceuticals; 2012 Jan.  



Therapeutic Class Overview: anticonvulsants   
 

 

 

 
Page 10 of 15 

Copyright 2016 • Review Completed on 
06/16/2016           

 

29. Phenobarbital injection [package insert]. Eatontown (NJ): West-ward Pharmaceuticals Corp.; 2011 Jun.  
30. Phenobarbital tablet [package insert]. West-ward Pharmaceuticals Corp.; 2012 Mar. 
31. Phenytek® [package insert]. Morgantown (WV): Mylan Pharmaceuticals Inc.; 2013 Jul. 
32. Phenytoin extended-release capsule [package insert]. Zanesville (OH): Cardinal Health; 2009 Nov. 
33. Phenytoin injection [package insert]. Eatontown (NJ): West-ward Pharmaceutical Corp.; 2006 Sep.  
34. Phenytoin solution [package insert]. Baltimore (MD): Actavis Mid Atlantic LLC; 2006 Jan. 
35. Potiga® [package insert]. Research Triangle Park (NC): GlaxoSmithKline; 2013 Jun.  
36. Primidone [package insert]. Philadelphia (PA): Lannett Company, Inc.; 2011 May.  
37. Sabril® oral solution [package insert]. Deerfield (IL): Lundbeck Inc.; 2012 Feb.  
38. Stavzor® [package insert]. High Point (NC): Banner Pharmacaps, Inc.; 2013 Jul. 
39. Tegretol® and Tegretol XR® [package insert]. East Hanover (NJ): Novartis Pharmaceuticals Corporation; 2013 Mar. 
40. Topamax® [package insert]. Titusville (NJ): Janssen Pharmaceuticals, Inc.; 2012 Oct.  
41. Trileptal® [package insert]. East Hanover (NJ): Novartis Pharmaceuticals Corporation; 2013 Mar. 
42. Trokendi XR® [package insert]. Rockville (MD): Supernus Pharmaceuticals, Inc.; 2013 Aug. 
43. Valproic acid capsule [package insert]. St Petersburg (FL): Catalent Pharma Solutions; 2012 Apr. 
44. Valproic acid solution [package insert]. Bryan (OH): SUN Pharmaceutical Industries, Inc.; 2012 Jan.  
45. Vimpat® [package insert]. Smyrna (GA): UCB Inc.; 2013 Sep. 
46. Zonegran [package insert]. Woodcliff Lake (NJ): Elan Pharma International Ltd.; 2012 Jan.  
47. Aptiom® [package insert]. Marlborough (MA): Sunovion Pharmaceuticals Inc.; 2013 Nov. 
48. Qudexy XR® [package insert]. Maple Frove (MN): Upsher-Smith Laboratories, Inc.; 2015 Apr. 
49. Elepsia XR® [package insert]. Cranbury (NJ): Sun Pharmaceuticals Industries, Inc. 2015 Mar. 
50. Berg AT et al. Revised terminology and concepts for organization of seizures and epilepsies: report of the ILAE Commission on 

Classification and Terminology, 2005-2009. Epilepsia. 2010;51(4):676. 
51. Schachter SC. Pharmacology of antiepileptic drugs. In: Basow DS (Ed). UpToDate [database on the internet]. Waltham (MA): 

UpToDate; 2016 [cited 2016 Apr]. Available from: http://www.utdol.com/utd/index.do. 
52. French JA, Kanner AM, Bautista J, Abou-Khalil B, Browne T, Harden CL, et al. Efficacy and tolerability of the new antiepileptic 

drugs I: Treatment of new onset epilepsy: Report of the Therapeutics and Technology Assessment Subcommittee and Quality 
Standards Subcommittee of the American Academy of Neurology and the American Epilepsy Society. Neurology. 
2004;62:1252-60. 

53. French JA, Kanner AM, Bautista J, Abou-Khalil B, Browne T, Harden CL, et al. Efficacy and tolerability of the new antiepileptic 
drugs II: Treatment of refractory epilepsy: Report of the Therapeutics and Technology Assessment Subcommittee and Quality 
Standards Subcommittee of the American Academy of Neurology and the American Epilepsy Society. Neurology. 
2004;62:1261-73.(A) 

54. Posner EB, Mohamed K, Marson AG. Ethosuximide, sodium valproate or lamotrigine for absence seizures in children and 
adolescents (abstract). Cochrane Database Syst Rev. 2005 Oct 19;(4):CD003032. 

55. Hancock EC, Osborne JP, Edwards SW. Treatment of infantile spasms. Cochrane Database Syst Rev. 2008 Oct 
8;(4):CD001770. 

56. Biton V, et al. Brivaracetam as adjunctive treatment for uncontrolled partial epilepsy in adults: a phase III randomized, double-
blind, placebo-controlled trial. Epilepsia. 2014 Jan;55(1):57-66. 

57. Klein P, et al. A randomized, double-blind, placebo-controlled, multicenter, parallel-group study to evaluate the efficacy and 
safety of adjunctive brivaracetam in adult patients with uncontrolled partial-onset seizures. Epilepsia. 2015 Dec;56(12):1890-8. 

58. Ryvlin P, et al. Adjunctive brivaracetam in adults with uncontrolled focal epilepsy: results from a double-blind, randomized, 
placebo-controlled trial. Epilepsia. 2014 Jan;55(1):47-56. 

59. Kwan P, et al. Adjunctive brivaracetam for uncontrolled focal and generalized epilepsies: results of a phase III, double-blind, 
randomized, placebo-controlled, flexible-dose trial. Epilepsia. 2014 Jan;55(1):38-46. 

60. Koch MW, Polman SK. Oxcarbazepine vs carbamazepine monotherapy for partial-onset seizures (abstract). Cochrane 
Database Syst Rev. 2009 Oct 7;(4):CD006453. 

61. Mattson RH, Cramer JA, Collins JF. A comparison of valproate with carbamazepine for the treatment of complex partial 
seizures and secondarily generalized tonic-clonic seizures in adults. The Department of Veterans Affairs Epilepsy Cooperative 
Study No. 264 Group (abstract). N Engl J Med. 1992 Sep 10;327(11):765-71. 

62. Mattson RH, Cramer JA, Collins JF, Smith DB, Delgado-Escueta AV, Browne TR, et al. Comparison of carbamazepine, 
phenobarbital, phenytoin, and primidone in partial and secondarily generalized tonic-clonic seizures (abstract). N Engl J Med. 
1985 Jul 18;313(3):145-51. 

63. Ficker DM, Privitera M, Krauss G, Kanner A, Moore JL, Glauser T. Improved tolerability and efficacy in epilepsy patients with 
extended-release carbamazepine. Neurology. 2005;65:593-5. 

64. Elger C, Halász P, Maia J, Almeida L, Soares-da-Silva P. Efficacy and safety of eslicarbazepine acetate as adjunctive 
treatment in adults with refractory partial-onset seizures: a randomized, double-blind, placebo-controlled, parallel-group phase 
III study. Epilepsia. 2009 Mar; 50(3):454-463. 

65. Halász P, Cramer J, Hodoba D, Członkowska A, Guekht A, Maia J et al. Long-term efficacy and safety of eslicarbazepine 
acetate: Results of a 1-year open-label extension study in partial-onset seizures in adults with epilepsy. Epilepsia. 2010 Oct; 
51(10):1963-1969. 

66. Ben-Menachem E, Gabbai AA, Hufnagel A, Maia J, Almeida L, Soares-da-Silva P. Eslicarbazepine acetate as adjunctive 
therapy in adult patients with partial epilepsy. Epilepsy Research. 2010 May; 89(2-3):278-285. 

67. Hufnagel A, Ben-Manachem E, Gabbai A, Falcão A, Almeida L, Soares-da-Silva P. Long-term safety and efficacy of 
eslicarbazepine acetate as adjunctive therapy in the treatment of partial-onset seizures in adults with epilepsy: Results of a 1-
year open-label extension study. Epilepsy Research. 2013 Feb; 103(2-3):262-269. 

68. Gil-Nagel A, Lopes-Lima J, Almeida L, Maia J, Soares-da-Silva P. Efficacy and safety of 800 and 1200 mg eslicarbazepine 
acetate as adjunctive treatment in adults with refractory partial-onset seizures. Acta Neurologica Scandinavica. 2009 Nov; 
120(5):281-287. 



Therapeutic Class Overview: anticonvulsants   
 

 

 

 
Page 11 of 15 

Copyright 2016 • Review Completed on 
06/16/2016           

 

69. Porter RJ, Patriot A, Sachdeo R, Nohria V, Alves WM. Randomized, multicenter, dose-ranging trial of retigabine for partial-
onset seizures. Neurology. 2007;68:1197-204. 

70. French JA, Abou-Khalil BW, Leroy RF, Yacubian EMT, Shin P, Hall S, et al. Randomized, double-blind, placebo-controlled trial 
of ezogabine (retigabine) in partial epilepsy. Neurology. 2011;76:1555-63. 

71. Brodie MJ, Lerche H, Gil-Nagel A, Elger C, Hall S, Shin P, et al. Efficacy and safety of adjunctive ezogabine (retigabine) in 
refractory partial epilepsy. Neurology. 2010;75:1817-24. 

72. Marson AG, Kadir ZA, Hutton JL, Chadwick DW. Gabapentin add-on for drug-resistant partial epilepsy (abstract). Cochrane 
Database Syst Rev. 2000;(3):CD001415. 

73. Chung S, Sperling M, Biton V, Krauss G, Beaman M, Hebert D. Lacosamide: efficacy and safety as oral adjunctive treatment 
for partial-onset seizures. Neurology. 2008;70(11 Suppl 1):A74-5. 

74. Halász P, Kälviäinen R, Mazurkiewicz-Beldzińska M, Rosenow F, Doty P, Hebert D, et al. Adjunctive lacosamide for partial-
onset seizures: efficacy and safety results from a randomized controlled trial. Epilepsia. 2009;50(3):443-53. 

75. Ben-Menachem E, Biton V, Jatuzis D, Abou-Khalil B, Doty P, Rudd GD. Efficacy and safety of oral lacosamide as adjunctive 
therapy in adults with partial-onset seizures. Epilepsia. 2007;48(7):1308-17. 

76. Ramaratnam S, Marson AG, Baker GA. Lamotrigine add-on for drug-resistant partial epilepsy (abstract). Cochrane Database 
Syst Rev. 2001;(3):CD001909. 

77. Naritoku DK, Warnock CR, Messenheimer JA, Borgohain R, Evers S, Guekht AB, et al. Lamotrigine extended-release as 
adjunctive therapy for partial seizures. Neurology. 2007 Oct 16;69(16):1610-8. 

78. Biton V, Di Memmo J, Shukla R, Lee Y, Poverennova I, Demchenko V et al. Adjunctive lamotrigine XR for primary generalized 
tonic-clonic seizures in a randomized, placebo-controlled study. Epilepsy and Behav. 2010;19:352-8. 

79. Rosenow F, Schade-Brittinger C, Burchardi N, Bauer S, Klein KM, Weber Y, et al. The LaLiMo Trial: lamotrigine compared to 
levetiracetam in the initial 26 weeks of monotherapy for focal and generalized epilepsy--an open-label, prospective, 
randomized controlled multicenter study. J Neurol Neurosurg Psychiatry. 2012 Nov;83(11):1093-8. 

80. Chaisewikul R, Privitera MD, Hutton JL, Marson AG. Levetiracetam add-on for drug-resistant localization related (partial) 
epilepsy (abstract). Cochrane Database Syst Rev. 2001;(1):CD001901. 

81. Peltola J, Coetzee C, Jimenez F, Litovchenko T, Ramaratnam S, Zaslavaskiy L, et al. Once-daily extended-release 
levetiracetam as adjunctive treatment of partial-onset seizures in patients with epilepsy: a double-blind, randomized, placebo-
controlled trial. Epilepsia. 2009;50(3):406-14. 

82. Otoul C, Arrigo C, Van Rijckevorsel K, French JA. Meta-analysis and indirect comparisons of levetiracetam with other second-
generation antiepileptic drugs in partial epilepsy. Clin Neuropharmacol. 2005 Mar-Apr;28(2):72-8. 

83. Cumbo E, Ligori LD. Levetiracetam, lamotrigine, and phenobarbital in patients with epileptic seizures and Alzheimer’s disease. 
Epilepsy & Behavior. 2010;17-461-6. 

84. Schiemann-Delgado J, Yang H, de la Loge C, Stalvey TJ, Jones J, LeGeoff D, et al. A long-term open-label extension study 
assessing cognition and behavior, tolerability, safety, and efficacy of adjunctive levetiracetam in children four to 16 years with 
partial-onset seizures. J Child Neurol. 2012;27(1):80-9. 

85. Castillo SM, Schmidt DB, White S, Shukralla A. Oxcarbazepine add-on for drug-resistant partial epilepsy. Cochrane Database 
Syst Rev. 2000;(3):CD002028. 

86. Costa J, Fareleira F, Ascencao R, Borges M, Sampaio C, Vaz-Carneiro. Clinical comparability of the new antiepileptic drugs in 
refractory partial epilepsy: a systematic review and meta-analysis. Epilepsia. 2011;52(7):1280-91. 

87. French JA, Krauss GL, Biton V, Squillacote D, Yang Haichen, Laurenza A, et al. Adjunctive perampanel for refractory partial-
onset seizures: randomized phase III study 304. Neurology. 2012 Aug;79(6):589-96. 

88. French JA, Krauss GL, Steinhoff BJ, Squillacote D, Yang H, Kumar D, et al. Evaluation of adjunctive perampanel in patients 
with refractory partial-onset seizures: results of randomized global phase III study 305. Epilepsia. 2013 Jan;54(1):117-25. 

89. Krauss GL, Serratosa JM, Villanueva V, Endziniene M, Hong Z, French J, et al. Adjunctive perampanel for refractory partial-
onset seizures: randomized phase III study 306. Neurology. 2012 May;78(18):1405-15. 

90. Krauss GL, Perucca E, Ben-Menachem E, Kwan P, Shih JJ, Squillacote D, et al. Perampanel, a selective, noncompetitive α-
amino-3-hydroxy-5-methyl-4-isoxazolepropionic acid receptor antagonist, as adjunctive therapy for refractory partial-onset 
seizures: interim results from phase III, extension study 307. Epilepsia. 2013 Jan;54(1):126-34. 

91. Khan N, Shah D, Tongbram V, Verdian L, Hawkins N. The efficacy and tolerability of perampanel and other recently approved 
anti-epileptic drugs for the treatment of refractory partial onset seizure: a systematic review and Bayesian network meta-
analysis. Curr Med Res Opin. 2013 Aug;29(8):1001-13. 

92. French JA, Kugler AR, Robbins JL, Knapp LE, Garofalo EA. Dose-response trial of pregabalin adjunctive therapy in patients 
with partial seizures. Neurology. 2003;60:1631-7. 

93. Arroyo S, Anhut H, Kugler AR, Lee CM, Knapp LE, Garofalo EA, et al. Pregabalin add-on treatment: a randomized, double-
blind, placebo-controlled, dose-response study in adults with partial seizures. Epilepsia. 2004;45(1):20-7. 

94. Beydoun A, Uthman BM, Kugler AR, Greiner MJ, Knapp LE, Garofalo EA, et al. Safety and efficacy of two pregabalin regimens 
for add-on treatment of partial epilepsy. Neurology. 2005;64:475-80. 

95. Elger CE, Brodie MJ, Anhut H, Lee CM, Barrett JA. Pregabalin add-on treatment in patients with partial seizures: a novel 
evaluation of flexible-dose and fixed-dose treatment in a double-blind, placebo-controlled study. Epilepsia. 2005;46(12):1926-
36. 

96. Lozsadi D, Hemming K, Marson AG. Pregabalin add-on for drug-resistant partial epilepsy. 2008 Jan 23;(1):CD005612. 
97. Baulac M, Leon T, O’Brien T, Whalen E, Barrett J. A comparison of pregabalin, lamotrigine and placebo as adjunctive therapy 

in patients with refractory partial-onset seizures. Epilepsy Res. 2010;91:10-9. 
98. Delahoy P, Thompson S, Marschner I. Pregabalin vs gabapentin in partial epilepsy: a meta-analysis of dose-response 

relationships. BMC Neurol. 2010;10:104. 
99. Kwan P, Brodie MJ, Kalviainen R, Yurkewicz L, Weaver J, Knapp LE. Efficacy and safety of pregabalin vs lamotrigine in 

patients with newly diagnosed partial seizures: a phase three, double-blind, randomized, parallel-group trial (abstract). Lancet 
Neurol. 2011 Oct;10(10):881-90. 



Therapeutic Class Overview: anticonvulsants   
 

 

 

 
Page 12 of 15 

Copyright 2016 • Review Completed on 
06/16/2016           

 

100. Uthman BM, Bazil CW, Beydoun A, Schulze-Bonhage A, Benabou R, Whalen E, et al. Long-term add-on pregabalin treatment 
in patients with partial-onset epilepsy: pooled analysis of open-label clinical trials. Epilepsia. 2010;5(6:968-78. 

101. Pereira J, Marson AG, Hutton JL. Tiagabine add-on for drug-resistant partial epilepsy. Cochrane Database Syst Rev. 
2002;(3):CD001908. 

102. Jette N, Hemming K, Hutton JL, Marson AG. Topiramate add-on for drug-resistant partial epilepsy (abstract). Cochrane 
Database Syst Rev. 2008 Jul 16;(3):CD001417. 

103. Zhang L, Huang J, Zhuang JH, Huang LQ, Zhao ZX. Topiramate as an adjunctive treatment for refractory partial epilepsy in the 
elderly (abstract). J Int Med Res. 2011;39(2):408-15. 

104. Puri V, Ness S, Sattaluri SJ, Wang S, Todd M, Yuen E, et al. Long-term open-label study of adjunctive topiramate in infants 
with refractory partial-onset seizures. J Child Neurol. 2011;26:1271-83. 

105. Hemming K, Maguire MJ, Hutton JL, Marson AG. Vigabatrin for refractory partial epilepsy. Cochrane Database Syst Rev. 2008 
Jul 16;(3):CD007302. 

106. Lu Y, Xiao Z, Yu W, Xiao F, Xiao Z, Hu Y, et al. Efficacy and safety of adjunctive zonisamide in adult patients with refractory 
partial-onset epilepsy: a randomized, double-blind, placebo-controlled trial (abstract). Clin Drug Investig. 2011;31(4):221-9. 

107. Chadwick DW, Marson AG. Zonisamide add-on for drug-resistant partial epilepsy. Cochrane Database Syst Rev. 2005 Oct 
19;(4):CD001416. 

108. Baulac M, Brodie MJ, Patten A, Segieth J, Giorgi L. Efficacy and tolerability of zonisamide vs controlled-release carbamazepine 
for newly diagnosed partial epilepsy: a phase 3, randomized, double-blind, non-inferiority trial. Lancet Neurol. 2012 
Jul;11(7):579-88. 

109. Gamble CL, Williamson PR, Marson AG. Lamotrigine vs carbamazepine monotherapy for epilepsy. Cochrane Database Syst 
Rev. 2006 Jan 25;(1):CD001031. 

110. Tudur Smith C, Marson AG, Williamson PR. Carbamazepine vs phenobarbitone monotherapy for epilepsy (abstract). Cochrane 
Database Syst Rev. 2003;(1):CD001904. 

111. Tudur Smith C, Marson AG, Clough HE, Williamson PR. Carbamazepine vs phenytoin monotherapy for epilepsy (abstract). 
Cochrane Database Syst Rev. 2002;(2):CD001911. 

112. Marson AG, Williamson PR, Clough HE, Hutton JL, Chadwick DW; Epilepsy Monotherapy Trial Group. Carbamazepine vs 
valproate monotherapy for epilepsy: a meta-analysis (abstract). Epilepsia. 2002 May;43(5):505-13. 

113. Marson AG, Appleton R, Baker GA, Chadwick DW, Doughty J, Eaton B, et al. A randomized controlled trial examining the 
longer-term outcomes of standard vs new antiepileptic drugs. The SANAD trial (abstract). Health Technol Assess. 2007 
Oct;11(37);iii-iv,ix-x,1-134. 

114. Cereghino JJ, Mitchell WG, Murphy J, Kriel RL, Rosenfeld WE, Trevathan E. Treating repetitive seizures with a rectal 
diazepam formulation: a randomized study. The North American Diastat Study Group. Neurology. 1998 Nov;51(5):1274-82. 

115. Lippa CF, Rosso A, Hepler M, Jenssen S, Pillai J, Irwin D. Levetiracetam: a practical option for seizure management in elderly 
patients with cognitive impairment. Am J Alzheimer’s Dis Other Demen. 2010;25;(2):149-54. 

116. Sake JK, Hebert D, Isjarvi J, Doty P, De Backer M, Davies K, et al. A pooled analysis of lacosamide clinical trial data grouped 
by mechanism of action of concomitant antiepileptic drugs (abstract). CNS Drugs. 2010 Dec;24(12):1055-68. 

117. Dasheiff RM, McNamara D, Dickinson L. Efficacy of second line antiepileptic drugs in the treatment of patients with medically 
refractive complex partial seizures. Epilepsia. 1986 Mar-Apr;27(2):124-7. 

118. Muller M, Marson AG, Williamson PR. Oxcarbazepine vs phenytoin monotherapy for epilepsy. Cochrane Database Syst Rev. 
2006;(2):CD003615. 

119. Taylor S, Tudur Smith C, Williamson PR, Marson AG. Phenobarbitone vs phenytoin monotherapy for partial-onset seizures and 
generalized-onset tonic-clonic seizures. Cochrane Database Syst Rev. 2003;(2):CD002217. 

120. Tudur Smith C, Marson AG, Williamson PR. Phenytoin vs valproate monotherapy for partial-onset seizures and generalized-
onset tonic-clonic seizures. Cochrane Database Syst Rev. 2001;(4):CD001769. 

121. Novotny E, Renfroe B, Yardi N, Nordli D, Ness S, Wang S, et al. Randomized trial of adjunctive topiramate therapy in infants 
with refractory partial seizures. Neurology. 2010;74:714-20. 

122. Ramsay E, Faught E, Krumholz A, Naritoku D, Privitera M, Schwarzman L, et al. Efficacy, tolerability, and safety of rapid 
initiation of topiramate vs phenytoin in patients with new-onset epilepsy: a randomized double-blind clinical trial. Epilepsia. 
2010;51(10):1970-7. 

123. Ben-Menachem E, Sander JW, Stefan H, Schwalen S, Schauble B. Topiramate monotherapy in the treatment of newly or 
recently diagnosed epilepsy. Clin Ther. 2008 Jul;30(7):1180-95. 

124. Dupont S, Striano S, Trinka E, Springub J, Giallonardo AT, Smith P, et al. Flexible dosing of adjunctive zonisamide in the 
treatment of adult partial-onset seizures: a non-comparative, open-label study (ZEUS). Acta Neurol Scand. 2010;121:141-8. 

125. Ng YT, Conry JA, Drummond R, Stolle J, Weinberg MA; OV-1012 Study Investigators. Randomized, phase III study results of 
clobazam in Lennox-Gastaut syndrome. Neurology. 2011;77:1473-81. 

126. Conry JA, Ng YT, Paolicchi JM, Kernitsky L, Mitchell WG, Ritter FJ, et al. Clobazam in the treatment of Lennox-Gastaut 
syndrome. Epilepsia. 2009;50:1158-66. 

127. Ng YT, Conry J, Paolicchi J, Kernitsky L, Mitchell W, Drummond R, et al. Long-term safety and efficacy of clobazam for 
Lennox-Gastaut syndrome: interim results of an open-label extension study. Epilepsy Behav. 2012 Dec;25(4):687-94. 

128. Lee EH, Yum MS, Choi HW, Ko TS. Long-term use of clobazam in Lennox-Gastaut syndrome: experience in a single tertiary 
epilepsy center. Clin Neuropharmacol. 2013 Jan-Feb;36(1):4-7. 

129. Cramer JA, Sapin C, Francois C. Indirect comparison of clobazam and other therapies for Lennox-Gastaut syndrome. Acta 
Neurol Scand. 2013 Aug;128(2):91-9. 

130. Bensch J, Blennow G, Ferngren H, Gamstorp I, Herrlin KM, Kubista J, et al. A double-blind study of clonazepam in the 
treatment of therapy-resistant epilepsy in children. Dev Med Child Neurol. 1977 Jun;19(3):335-42. 

131. Mikkelsen B, Birket-Smith E, Bradt S, Holm P, BParm, Lung M, et al. Clonazepam in the treatment of epilepsy. A controlled 
clinical trial in simple absences, bilateral massive epileptic myoclonus, and atonic seizures. Arch Neurol. 1976 May;33(5):322-
5. 



Therapeutic Class Overview: anticonvulsants   
 

 

 

 
Page 13 of 15 

Copyright 2016 • Review Completed on 
06/16/2016           

 

132. Mikkelsen B, Berggreen P, Joensen P, Kristensen O, Køhler O, Mikkelsen BO. Clonazepam (Rivotril) and carbamazepine 
(Tegretol) in psychomotor epilepsy: a randomized multicenter trial. Epilepsia. 1981 Aug;22(4):415-20. 

133. Vassella F, Pavlincova E, Schneider HJ, Rudin HJ, Karbowski K. Treatment of infantile spasms and Lennox-Gastaut syndrome 
with clonazepam (Rivotril). Epilepsia. 1973 Jun;14(2):165-75. 

134. Iivanainen M, Himberg JJ. Valproate and clonazepam in the treatment of severe progressive myoclonus epilepsy. Arch Neurol. 
1982 Apr;39(4):236-8. 

135. Nanda RN, Johnson RH, Keogh HJ, Lambie DG, Melville ID. Treatment of epilepsy with clonazepam and its effect on other 
anticonvulsants. J Neurol Neurosurg Psychiatry. 1977 Jun;40(6):538-43. 

136. Pavlidou E, Tzitiridou M, Panteliadis. Effectiveness of intermittent diazepam prophylaxis in febrile seizures: Long-term 
prospective controlled study. J Child Neurol. 2006; 21:1036-40. 

137. Dreifuss FE, Rosman NP, Cloyd JC, Pellock JM, Kuzniecky RI, Lo WD, et al. A comparison of rectal diazepam gel and placebo 
for acute repetitive seizures. N Engl J Med. 1998 Jun 25;338(26):1869-75. 

138. Kriel RL, Cloyd JC, Pellock JM, Mitchell WG, Cereghino JJ, Rosman NP. Rectal diazepam gel for treatment of acute repetitive 
seizures. The North American Diastat Study Group. Pediatr Neurol. 1999 Apr;20(4):282-8. 

139. Cereghino JJ, Cloyd JC, Kuzniecky RI; North American Diastat Study Group. Rectal diazepam gel for treatment of acute 
repetitive seizures in adults. Arch Neurol. 2002 Dec;59(12):1915-20. 

140. Mitchell WG, Conry JA, Crumrine PK, Kriel RL, Cereghino JJ, Groves L, et al. An open-label study of repeated use of 
diazepam rectal gel (Diastat) for episodes of acute breakthrough seizures and clusters: safety, efficacy, and tolerance. North 
American Diastat Group. Epilepsia. 1999 Nov;40(11):1610-7. 

141. Prasad K, Al-Roomi K, Krishnan PR, Sequeira R. Anticonvulsant therapy for status epilepticus (abstract). Cochrane Database 
Syst Rev. 2005;(4):CD003723. 

142. Treiman D, Meyers P, Walton N, Collins J, Colling C, Rowan AJ, et al. A comparison of four treatments for generalized 
convulsive status epilepticus. Veterans Affairs Status Epilepticus Cooperative Study Group. N Engl J Med. 1998 Sep 
17;339(12):792-8. 

143. Glauser TA, Cnaan A, Shinnar S, Hirtz DG, Dlugos D, Masur D, et al. Ethosuximide, valproic acid, and lamotrigine in childhood 
absence epilepsy. N Engl J Med. 2010;362:790-9. 

144. Biton V, Gates JR, Ritter FJ, Loewenson RB. Adjunctive therapy for intractable epilepsy with ethotoin (abstract). Epilepsia. 
1990 Jul-Aug;31(4):433-7. 

145. Hancock EC, Cross HHJ. Treatment of Lennox-Gastaut syndrome. Cochrane Database Syst Rev. 2009;(3):CD003277. 
146. Fattore C, Boniver C, Capovilla G, Cerminara C, Citterio A, Coppola G, et al. A multicenter, randomized, placebo-controlled 

trial of levetiracetam in children and adolescents with newly diagnosed absence epilepsy. Epilepsia. 2011;52(4):802-9. 
147. Lo BWY, Kyu HH, Jichici D, Upton Am, Akl EA, Meade MO. Meta-analysis of randomized trials on first-line and adjunctive 

levetiracetam. Clin J Neurol Sci. 2011;38:475-86. 
148. Tennison MB, Greenwood RS, Miles MV. Methsuximide for intractable childhood seizures. Pediatrics. 1991 Feb;87(2):186-9. 
149. Painter M, Scher M, Stein A, Armatti S, Wang Z, Gardiner J, et al. Phenobarbital compared to phenytoin for the treatment of 

neonatal seizures. N Engl J Med. 1999 Aug 12;341(7):485-9. 
150. Brigo F, Igwe SC, Nardone R, Tezzon F, Bongiovanni LG, Trinka E. A common reference-based indirect comparison meta-

analysis of intravenous valproate vs intravenous phenobarbitone for convulsive status epilepticus. Epileptic Disord. 2013 
Sep;15(3):314-23. 

151. Bondarenko II. Experience in the use of the anticonvulsant pregabalin as add-on therapy in patients with partial epilepsy with 
polymorphic seizures. Neurosci Behav Physiol. 2010;40(2):163-4. 

152. Glauser T, Kluger G, Sachdeo R, Krauss G, Perdomo C, Arroyo S, et al. Rufinamide for generalized seizures associated with 
Lennox-Gastaut syndrome. Neurology. 2008;70:1950-8. 

153. Kluger G, Glauser T, Krauss G, Seeruthun R, Perdomo C, Arroyo S, et al. Adjunctive rufinamide in Lennox-Gastaut syndrome: 
a long-term, open-label extension study. Acta Neurol Scand. 2010;122:202-8. 

154. Kim SH, Eun SH, Kang HC, Kwon EJ, Byeon JH, Lee YM, et al. Rufinamide as an adjuvant treatment in children with Lennox-
Gastaut syndrome. Seizure. 2012 May;21(4):288-91. 

155. Pulman J, Marson AG, Hutton JL. Tiagabine add-on for drug-resistant partial epilepsy. Cochrane Database of Systematic 
Reviews 2012, Issue 5. Art. No.: CD001908. DOI: 10.1002/14651858.CD001908.pub2. 

156. Elterman RD, Shields D, Bittman RM, Torri SA, Sagar SM, Collins SD. Vigabatrin for the treatment of infantile spasms: final 
report of a randomized trial. J Child Neurol. 2010;25(11):1340-7. 

157. Lee YJ, Kang HC, Seo JH, Lee JS, Kim HD. Efficacy and tolerability of adjunctive therapy with zonisamide in children 
intractable epilepsy. Brain Dev. 2010;32:208-12. 

158. Joshi G, Wozniak J, Mick E, Doyle R, Hammerness P, Georgiopoulos A, et al. A prospective open-label trial of extended-
release carbamazepine monotherapy in children with bipolar disorder. J Child Adolesc Psychopharmacol. 2010;20(1):7-14. 

159. McElroy SL, Martens BE, Creech RS, Welge JA, Jefferson L, Guerdjikova AI, et al. Randomized, double-blind, placebo-
controlled study of divalproex extended release loading monotherapy in ambulatory bipolar spectrum disorder in patients with 
moderate-to-severe hypomania or mild mania. J Clin Psychiatry. 2010;7(5):557-65. 

160. Hirschfeld RMA, Bowden CL, Vigna NV, Wozniak R, Collins M. A randomized, placebo-controlled, multicenter study of 
divalproex sodium extended-release in the acute treatment of mania. J Clin Psychiatry. 2010;71(4):426-32. 

161. Macritchie KA, Geddes JR, Scott J, Haslam DR, Goodwin GM. Valproic acid, valproate and divalproex in the maintenance 
treatment of bipolar disorder (abstract). Cochrane Database Syst Rev. 2001;(3):CD003196. 

162. Macritchie K, Geddes JR, Scott J, Haslam D, de Lima M, Goodwin G. Valproate for acute mood episodes in bipolar disorder 
(abstract). Cochrane Database Syst Rev. 2003;(1):CD004052. 

163. Liu HY, Potter MP, Woodworth KY, Yorks DM, Petty CR, Wozniak JR, et al. Pharmacologic treatments for pediatric bipolar 
disorder: a review and meta-analysis. J Am Acad Child Adolesc Psychiatry. 2011;50(8):749-62. 

164. Rosenstock J, Tuchman M, LaMoreaux L, Sharma U. Pregabalin for the treatment of painful diabetic peripheral neuropathy: a 
double-blind, placebo-controlled trial. Pain. 2004;110:628-38. 



Therapeutic Class Overview: anticonvulsants   
 

 

 

 
Page 14 of 15 

Copyright 2016 • Review Completed on 
06/16/2016           

 

165. Richter RW, Portenoy R, Sharma U, Lamoreaux L, Bockbrader H, Knapp LE. Relief of painful diabetic peripheral neuropathy 
with pregabalin: a randomized, placebo-controlled trial (abstract). J Pain. 2005;6(4):253-60. 

166. Lesser H, Sharma U, LaMoreaux L, Poole RM. Pregabalin relieves symptoms of painful diabetic neuropathy. Neurology. 
2004;63:2104-10. 

167. Quilici S, Chancellor J, Lothgren M, Simon D, Said G, Le TK, et al. Meta-analysis of duloxetine vs pregabalin and gabapentin in 
the treatment of diabetic peripheral neuropathic pain. BMC Neurology. 2009;9:6-19. 

168. Tanenberg RJ, Irving GA, Risser RC, Ahl J, Robinson MJ, Skljarevski V, et al. Duloxetine, pregabalin, and duloxetine plus 
gabapentin for diabetic peripheral neuropathic pain management in patients with inadequate pain response to gabapentin: an 
open-label, randomized, noninferiority comparison. Mayo Clin Proc. 2011;86(7):615-24. 

169. Wernicke JF, Wang F, Pritchett YL, Smith TR, Raskin J, D’Souza DN, et al. An open-label 52-week clinical extension 
comparing duloxetine with routine care in patients with diabetic peripheral neuropathic pain. Pain Medicine. 2007;8(6):503-13. 

170. Raskin J, Smith TR, Wong K, Pritchett YL, D’Souza DN, Iyengar S, et al. Duloxetine vs routine care in the long-term 
management of diabetic peripheral neuropathic pain. J Palliative Med. 2006;9(1):29-40. 

171. Hauser W, Bernardy K, Uceyler N, Sommer C. Treatment of fibromyalgia syndrome with gabapentin and pregabalin-a meta-
analysis of randomized controlled trials. Pain. 2009 Sep;145(1-2):69-81. 

172. van Balkom AJ, Bakker A, Spinhoven P, Blaauw BM, Smeenk S, Ruesink B. A meta-analysis of the treatment of panic disorder 
with or without agoraphobia: a comparison of psychopharmacological, cognitive-behavioral, and combination treatments. J 
Nerv Ment Dis. 1997 Aug;185(8):510-6. 

173. Chronicle EP, Mulleners WM. Anticonvulsant drugs for migraine prophylaxis. Cochrane Database Syst Rev. 
2004;(3):CD003226. 

174. Wang QP, Bai M. Topiramate vs carbamazepine for the treatment of classical trigeminal neuralgia: a meta-analysis (abstract). 
CNS Drugs. 2011 Oct 1;25(10):847-57. 

175. Afshari D, Rafizadeh S, Rezaei M. A comparative study of the effects of low-dose topiramate vs sodium valproate in migraine 
prophylaxis. Int J Neurosci. 2012;122:60-8. 

176. Wiffen PJ, McQuay HJ, Moore RA. Carbamazepine for acute and chronic pain in adults. Cochrane Database Syst Rev. 2005 
Jul 20;(3):CD005451. 

177. Moore RA, Wiffen PJ, Derry S, McQuay HJ. Gabapentin for chronic neuropathic pain and fibromyalgia in adults. Cochrane 
Database of Systematic Reviews 2011, Issue 3. Art. No.: CD007938. DOI: 10.1002/14651858.CD007938.pub2. 

178. Gilron I, Bailey RN, Tu D, Holden RR, Weaver DF, Houlden RL. Morphine, gabapentin, or their combination for neuropathic 
pain. N Engl J Med. 2005;352:1324-34. 

179. Wiffen PJ, McQuay HJ, Edwards JE, Moore RA. Gabapentin for acute and chronic pain. Cochrane Database Syst Rev. 2005 
Jul 20;(3):CD005452. 

180. Chou R, Carson S, Chan BK. Gabapentin vs tricyclic antidepressants for diabetic neuropathy and post-herpetic neuralgia: 
discrepancies between direct and indirect meta-analyses of randomized controlled trials. J Gen Intern Med. 2009 
Feb;24(2):178-88. 

181. Guan Y, Ding X, Cheng Y, Fan D, Tan L, Wang Y, et al. Efficacy of pregabalin for peripheral neuropathic pain: results of an 
eight-week, flexible-dose, double-blind, placebo-controlled study conducted in China. Clin Ther. 2011;33:159-66. 

182. Moon DE, Lee DI, Lee SC, Song SO, Yoon DM, Yoon MH, et al. Efficacy and tolerability of pregabalin using a flexible, 
optimized dose schedule in Korean patients with peripheral neuropathic pain: a 10-week, randomized, double-blind, placebo-
controlled, multicenter study. Clin Ther. 2010;32:2370-85. 

183. Vranken JH, Kijkgraaf MG, Kruis MR, van der Vegt MH, Hollman MW, Heesen M. Pregabalin in patients with central 
neuropathic pain: a randomized, double-blind, placebo-controlled trial of a flexible-dose regimen. Pain. 2008 May;136(1-2):150-
7. 

184. Siddall PJ, Cousins MJ, Otte A, Griesing T, Chambers R, Murphy TK. Pregabalin in central neuropathic pain associated with 
spinal cord injury: a placebo-controlled trial. Neurology. 2006 Nov 28;67(10):1792-800. 

185. Sharma U, Griesing T, Emir B, Young JP. Time to onset of neuropathic pain reduction: a retrospective analysis of data from 
nine controlled trials of pregabalin for painful diabetic peripheral neuropathy and postherpetic neuralgia. Am J Ther. 
2010;17:577-85. 

186. Semel D, Murphy TK, Zlateva G, Cheung R, Emir B. Evaluation of the safety and efficacy of pregabalin in older patients with 
neuropathic pain: results from a pooled analysis of 11 clinical studies. BMC Family Practice. 2010;11:85. 

187. Roth T, van Seventer R, Murphy TK. The effect of pregabalin on pain-related sleep interference in diabetic peripheral 
neuropathy or postherpetic neuralgia: a review of nine clinical trials. Clin Med Res & Opin. 2010;26(10):2411-9. 

188. Moore RA, Straube S, Wiffen PJ, Derry S, McQuay HJ. Pregabalin for acute and chronic pain in adults. Cochrane Database 
Syst Rev. 2009 Jul 8;(3):CD007076. DOI: 10.1002/14651858.CD007076.pub2. 

189. Freynhagen R, Strojek K, Griesing T, Whalen E, Balkenhol M. Efficacy of pregabalin in neuropathic pain evaluated in a 12-
week, randomized, double-blind, multicentre, placebo-controlled trial of flexible- and fixed-dose regimens. Pain. 2005;115:254-
63. 

190. Xochilcal-Morales M, Castro EM, Guajardo-Rosas J, Obregon TN, Acevedo JC, Chucan JMG, et al. A prospective, open-label, 
multicentre study of pregabalin in the treatment of neuropathic pain in Latin America. Int J Clin Pract. 2010 Aug;64(9):1301-9. 

191. Rowbotham M, Harden N, Stacey B, Bernstein P, Magnus-Miller L; Gabapentin Postherpetic Neuralgia Study Group. 
192. Rice ASC, Maton S; Postherpetic Neuralgia Study Group. Gabapentin in postherpetic neuralgia: a randomized, double blind, 

placebo controlled study. Pain. 2001;94:215-24. 
193. Skvarc NK, Kamenik M. Effects of pregabalin on acute herpetic pain and postherpetic neuralgia incidence. Wien Klin 

Wochenschr. 2010;122(Suppl 2):49-53. 
194. Sabatowski R, Galvez R, Cherry DA, Jacquot F, Vincent E, Maisonobe P, et al. Pregabalin reduces pain and improves sleep 

and mood disturbances in patients with post-herpetic neuralgia: results of a randomized, placebo-controlled clinical trial. Pain. 
2004;109:26-35. 

195. Dworkin RH, Corbin AE, Young JP Jr, Sharma U, LaMoreaux L, Bockbrader H, et al. Pregabalin for the treatment of 
postherpetic neuralgia: a randomized, placebo-controlled trial. Neurology. 2003;60:1274-83. 



Therapeutic Class Overview: anticonvulsants   
 

 

 

 
Page 15 of 15 

Copyright 2016 • Review Completed on 
06/16/2016           

 

196. Edelsberg JS, Lord C, Oster G. Systematic review and meta-analysis of efficacy, safety, and tolerability data from randomized 
controlled trials of drugs used to treat postherpetic neuralgia. Ann Pharmacother. 2011;45:1483-90. 

197. Ifuku M, Iseki M, Hidaka I, Morita Y, Komatus S, Inada E. Replacement of gabapentin with pregabalin in postherpetic neuralgia 
therapy. Pain Medicine. 2011;12:1112-6. 

198. Ogawa S, Suzuki M, Arakawa A, Yoshiyama T, Suzuki M. Long-term efficacy and safety of pregabalin in patients with 
postherpetic neuralgia: results of a 52-week, open-label, flexible-dose study (abstract). Masui. 2010 Aug;59(8):961-70. 

199. National Institute for Clinical Excellence (NICE). The epilepsies: the diagnosis and management of the epilepsies in adults and 
children in primary and secondary care. London, UK: 2012 Jan [cited 2014 Jun]. Available from: http://www.nice.org.uk. 

200. Go CY, Mackay MT, Weiss SK, Stephens D, Adams-Webber T, Ashwal S, et al. Evidence-based guideline update: medical 
treatment of infantile spasms: report of the guideline development subcommittee of the American Academy of Neurology and 
the Practice Committee of the Child Neurology Society. e-publication ahead of print. Available at: 
http://www.neurology.org/content/78/24/1974.full.html. 

201. Hirschfeld RMA, Bowden CL, Gitlin MJ, Keck PE, Suppes T, Thase ME, et al. Practice guideline for the treatment of patients 
with bipolar disorder [monograph on the internet]. 2nd ed. Arlington (VA): American Psychiatric Association; 2002 Apr [cited 
2014 Jun]. Available from: http://psychiatryonline.org/pdfaccess.ashx?ResourceID=243171&PDFSource=6. 

202. Management of Bipolar Disorder Working Group. VA/DoD clinical practice guideline for management of bipolar disorder in 
adults. Washington (DC): Department of Veterans Affairs, Department of Defense; 2010 May. 176 p [cited 2014 Jun]. Available 
from: http://www.healthquality.va.gov/bipolar/bd_305_full.pdf.  

203. McClellan J, Kowatch R, Findling RL, Work Group on Quality Issues, et al. Practice parameter for the assessment and 
treatment of children and adolescents with bipolar disorder. J Am Acad Child Adolec Psychiatry. 2007; 46(1):107-25. 

204. National Collaborating Centre for Mental Health, National Institute for Health and Clinical Excellence. Bipolar disorder: the 
management of bipolar disorder in adults, children and adolescents, in primary and secondary care. National clinical practice 
guideline number 38 [monograph on the internet]. London: The British Psychological Society & The Royal College of 
Psychiatrists; 2006 [cited 2014 Jun]. Available from: http://guidance.nice.org.uk/cg38. 

205. Suppes T, Dennehy EB, Hirschfeld RM, Altshuler LL, Bowden CL, Calabrese JR, et al. The Texas Implementation of 
Medication Algorithms: update to the algorithms for treatment of bipolar I disorder. J Clin Psychiatry. 2005;66(7):870-86.  

206. Silberstein SD, Holland S, Freitag F, Dodick DW, Argoff C, Ashman E, et al. Evidence-based guideline update: pharmacologic 
treatment for episodic migraine prevention in adults: report of the Quality Standards Subcommittee of the American Academy 
of Neurology and the American Headache Society. Neurology. 2012 Apr 24;78(17):1337-45. 

207. Bril V, England J, Franklin GM, Backonja M, Cohen J, Del Toro D, et al. Evidence-based guideline: treatment of painful diabetic 
neuropathy: report of the American Academy of Neurology, the American Association of Neuromuscular and Electrodiagnostic 
Medicine, and the American Academy of Physical Medicine and Rehabilitation. Neurology. 2011 May 17:76(20):1758-65. 

208. Dubinsky RM, Kabbani H, El-Chami, Boutwell C, Ali H; Quality Standards Subcommittee of the American Academy of 
Neurology. Practice parameter: treatment of postherpetic neuralgia: an evidence-based report of the Quality Standards 
Subcommittee of the American Academy of Neurology. Neurology. 2004;63:959. 

209. Carville SF, Arendt-Nielsen S, Bliddal H, Blotman F, Branco JC, Buskila D, et al. EULAR evidence-based recommendations for 
the management of fibromyalgia syndrome. Ann Rheum Dis. 2008;67:536-41. 

210. U.S. Approves Eisai’s AMPA Receptor Antagonist Fycompa® (perampanel) as Adjunctive Treatment for Partial Onset Seizures 
in Patients with Epilepsy Age 12 and Older [press release on the Internet]. Tokyo: Eisai Co., Ltd.; 2012 Oct 23 [cited 2014 Jun]. 
Available from: http://www.eisai.com/news/news201274.html. 

 


	ADHD agents and stimulants.Nevada.TCO.09-16
	alzheimer agents.Nevada.TCO09-16
	Androgens (testosterone).Nevada.TCO.09-16
	anticonvulsants.Nevada.TCO.09-16
	Antidiabetic agents (DPP-4 inhibitors).Nevada.TCO.09-16
	Antidiabetic agents (incretin mimetics).Nevada.TCO.09-16
	Antidiabetic agents (Insulins).Nevada.TCO.09-16
	Antidiabetic agents (meglitinides).Nevada.TCO.09-16
	Antidiabetic agents (SGLT2 inhibitors).Nevada.TCO.09-16
	atypical oral antipsychotics.Nevada.TCO.09-16
	beta-agonist combination products.Nevada.TCO.09-16
	BPH agents.Nevada.TCO.09-16
	calcium channel blockers.Nevada.TCO.09-16
	fibric acid derivatives.Nevada.TCO.09-16
	Gout Agents.Nevada.TCO.09-16
	growth hormone.Nevada.TCO.09-16
	Hepatitis C Direct Acting Antivirals & Combinations.Nevada.TCO.9-16
	immunomodulators.Nevada.TCO.09-16
	Inhaled Anticholinergics.Nevada.TCO.09-16
	Inhaled Corticosteroids (single entity).Nevada.TCO.09-16
	Inhaled LABAs (single entity).Nevada.TCO.09-16
	injectable anticoagulants.Nevada.TCO.09-16
	intranasal corticosteroids.Nevada.TCO.09-16
	MISC antiemetics (NK-1 ant & Diclegis).Nevada.TCO.09-16
	Multiple sclerosis agents.Nevada.TCO.09-16
	niacin derivatives.Nevada.TCO.09-16
	Ophth Carbonic Anhydrase Inhibitors.Nevada.TCO.09-16
	ophthalmic antihistamines.Nevada.TCO.09-16
	ophthalmic fluoroquinolones.Nevada.TCO.09-16
	ophthalmic NSAIDs.Nevada.TCO.09-16
	ophthalmic prostaglandins.Nevada.TCO.09-16
	Opioid Dependence Agents.Nevada.TCO.09-16
	Opioids (long-acting).Nevada.TCO.09-16
	phosphorus depleters.Nevada.TCO09-16
	platelet aggregation inhibitors.Nevada.TCO.09-16
	Proton pump inhibitors.Nevada.TCO.09-16
	pulmonary arterial hypertension agents.Nevada.TCO.09-16
	scabicides and pediculicides.Nevada.TCO.09-16
	second and third generation quinolones.Nevada.TCO.09-16
	selective serotonin reuptake inhibitors .Nevada.TCO.09-16
	short acting beta-agonists.Nevada.TCO.0916
	topical antivirals.Nevada.TCO.09.16
	Topical Vitamin D Analogs and Combinations.Nevada.TCO.09-16
	ulcerative colitis agents.Nevada.TCO.09-16

